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24S PART SAP # PART NAME QTY
01 361001600 REAR AXLE 1

02 390019000 DCW M4 X 14 SCREW 1

03 391003200 THRU AXLE NUT 2

04 390017700 DCW M5 X 12 SCREW 15

05 860002400 CHAINSTAY PROTECTOR 1

06 860002300 DOWNTUBE PROTECTOR 1

07 221000000 CHAINSTAY PROTECTION PLATE 1

08 237004000 FD MOUNT (ONLY FOR 2 BY) 1

09 888301900 FD MOUNT COVER (ONLY FOR 1 BY) 1

10 DIN 7991 M4X10 SCREW FOR FD MOUNT OR FD MOUNT COVER 2

11 224000200 STANDARD MOUNT HANGER 1

12 224004500 SHIMANO DIRECT MOUNT HANGER 1

13 222006300 CABLE ROUTING BLIND PLUG 2

14 390033900 DCW M4 X 10 SCREW 1

15 361001400 FRONT AXLE 1

16 222003400 LIGHT CABLE PLUG BLIND 2

17 551000000 TOP TUBE BAG SET 1

18 237036600 SEATSTAY BRIDGE 1

19 NORM PART ISO 7380-1 M5X10 2

20 313029000 ADVENTURE RACK KIT 1

22 NORM PART ISO 7380-1 M5 X 12 2

23 NORM PART ISO 125 5,3X10X1 4

24 222006500 CABLE ROUTING PLUG DI2 SD300 1

25 222006400 CABLE ROUTING PLUG DI2 SD50 1

MATERIAL HI-MOD CARBON

WHEELSIZE
700C / 12 X 110 - 700C / 12 X 148 / MAX TIRE WIDTH 45 MM 
27.5" / 12 X 110 - 27.5" / 12 X 148 / MAX TIRE WIDTH 53 MM 
700C / 12 X 110 - 700C / 12 X 148 / MAX TIRE WIDTH 40 MM  
WITH FENDERS

HEADSET UPPER IS Ø52 MM - LOWER IS Ø52 MM

FORK 700C - LENGTH 425 MM - RAKE 50 MM

SEATPOST / SEATCLAMP Ø27,2 MM - Ø31,8 MM - MINIMUM INSERT 100 MM

MAX SEATPOST INSERTION XS: 200 MM S: 200 MM M: 230 MM L: 260 MM XL: 300 MM

FRONT BRAKEMOUNT FLATMOUNT Ø160 MM - MAX. ROTOR Ø180 MM

FRONT AXLE 148 MM / Ø12 MM / PITCH 1,75

REAR BRAKEMOUNT FLATMOUNT Ø160 MM - MAX. ROTOR Ø180 MM

REAR AXLE 175 MM / Ø12 MM / PITCH 1,75

RD HANGER FOCUS

FD MOUNT BRAZED-ON TYPE

BOTTOM BRACKET PF86,5 MM

CHAINRING
MAX CHAINRING SIZE 1BY: 42 CHAINLINE: 49,7 MM (SHIMANO) 
MAX CHAINRING SIZE 1BY: 42 CHAINLINE: 47,5 MM (SRAM) 
MAX CHAINRING SIZE 2BY: 46/30 CHAINLINE: 47 MM (SHIMANO) 
MAX CHAINRING SIZE 2BY: 43/30 CHAINLINE: 47,5 MM (SRAM)

MAX SYSTEM WEIGHT 120 KG
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EXPLODED DRAWING

WHERE TO USE GREASE AND THREAD LOCK MEDIUM

GREASE

THREAD LOCK MEDIUM


